
Utility Master Plan
Project No. 17-467

Volume IV – Water and Wastewater Infrastructure Master Plan

The City of Thornton

Project Number: 60560104

March 2020



Utility Master Plan

Project No. 17-467

Water and Wastewater Infrastructure Master Plan

The City of Thornton

Project number: 60560104

March 2020



Utility Master Plan   
  

Project number: 17-467 

 

 
Prepared for:  The City of Thornton   
 

AECOM 
 
i 

Quality information 
Prepared by  Checked by  Verified by  Approved by 

Marcela Durán  Brock Hodgson  Nathan Walker  Nathan Walker 

       

 

 
Revision History 
Revision Revision date Details Authorized Name Position 

      

      

      

      

 
 
Distribution List 
[...]
With the addition of East Cooley Reservoir, the EGL Complex provides 24,758 ac-ft of storage. This complex consists 

of ten former gravel mining pits that were converted into raw water storage facilities. The storage is made up of: 

South Tani Reservoir, East Gravel Lake #4, South Dahlia Reservoir, North Dahlia Reservoir, East Sprat Platte 

Reservoir, West Sprat Platte Reservoir, West Cooley Complex (three reservoirs), and East Cooley Reservoir. 



Utility Master Plan   

 

  
Prepared for:  The City of Thornton   
 

AECOM 
13 

 

Raw water delivered to the East Gravel Lakes flows in series through the South Tani Reservoir, East Gravel Lake No. 

4, South Dahlia Reservoir, then to North Dahlia Reservoir. The series of lakes serve as pre-sedimentation basins for 

water diverted in the Burlington Ditch. 

Conveyance 
Water from EGL can be delivered to the WBWTP at up to 50.0 MGD and TWTP at 16.0 MGD via the EGL Raw Water 

Pump Station (RWPS) which has a total capacity of 65.0 MGD as shown in Figure 5. Water can be returned to EGL 

No. 4 from downstream reservoirs via the McKay Pump Station at a rate of 30.0 MGD Water can also be delivered 

from the RWPS to WGL No. 2 at a rate of 36.0 MGD. The capacity of the pump stations and conveyance are 

indicated in Table 3. 

Table 3. East Gravel Lakes Raw Water Conveyance Capacity 

Water Delivery Location Installed Capacity Transmission Line Size 

East Gravel Lake Pump Station to WBWTP 50 MGD 42 inch 

East Gravel Lake Pump Station to TWTP 16 MGD 36 inch 

McKay Pump Station to EGL No. 4 30 MGD 36 inch 

Thornton Water Project 
The TWP was initiated to help meet future system demands, improve raw water quality, and provide a more robust 

raw water supply system. The TWP will deliver an average annual yield 14,000 ac-ft from the Cache La Poudre River 

basin to Thornton in 2065. A preliminary hydraulic and economic analysis has been prepared for the TWP identifying 

potential alignments, system capacity, and cost (CH2MHILL, 2017), which was used as the basis for this section. A 

schematic diagram of the TWP is shown in Figure 6. 

 
Figure 6. Schematic Diagram of the Thornton Water Project 

Source 
The TWP is supplied from the Cache La Poudre River via the Larimer County Canal to WSSC shareholders. To 

accomplish this, Thornton purchased a total of 283.345 shares in the Water Supply and Storage Company (WSSC). 

The source water operations will vary depending on the shareholder needs and amount of water available. Water can 

be diverted at the Larimer County Canal when WSSC water rights are in priority or if water is being released from the 

upstream reservoirs. 



Utility Master Plan   

 

  
Prepared for:  The City of Thornton   
 

AECOM 
14 

 

Storage 
The TWP includes storage obtained based on Thornton’s WSSC ownership and agreements for the use of excess 

storage capacity. The total pro rata Thornton share of the storage will be 5,867 ac-ft distributed in the Rocky Ridge 

Reservoir, WSSC Reservoir #3, Kluver Reservoir, and WSSC Reservoir #4. WSSC diverts flows from the Cache la 

Poudre River for storage and later use when water rights are in priority. The TWP also includes first right to 6,615 ac-
ft excess storage in the reservoirs, if available, which would allow Thornton a total of 12,482 acre-feet of storage 

depending on WSSC operations. 

Conveyance 
The raw water will be conveyed from either WSSC Reservoir #4 to Thornton through a single proposed 48-inch 

diameter pipeline. The pipeline is anticipated to run east through Larimer County and then south primarily along Weld 

County Road 13 and Weld County Road 17, which ultimately turns into Quebec Street. In order to convey the water, it 

is anticipated that two pump stations and a storage tank will be required, with a total capacity of 40 MGD for each 

pump station. One of the pump stations would be located at the storage reservoir, the storage tank would be located 

in between the pump stations and a booster pump station would be necessary in Firestone, Colorado. The proposed 

pump station capacities are identified in Table 4. 

Table 4. Thornton Water Project Raw Water Conveyance Capacity 

Water Delivery Location Installed Capacity Firm Capacity Transmission Line Size 

TWP Raw Water Pump Station 46 MGD1 40 MGD 48-inch 

TWP Booster Pump Station 42 MGD1 40 MGD 48-inch 
1Subject to final design 

 Water Treatment Update 

System Overview 
Thornton operates two water treatment facilities, the WBWTP and the TWTP. The permitted and designed capacity of 

each treatment plant is presented in Table 5. At buildout, additional treatment capacity will be necessary to meet the 

water distribution system demands associated with planned growth. 

Table 5. Current Capacity of Water Treatment Facilities  

Water Treatment Facility Permitted Capacity Firm Design Capacity1 

WBWTP 55.6 MGD 41.0 MGD 

TWTP 21.5 MGD 20.0 MGD 

TOTAL 77.1 MGD 61.0 MGD 
1The Firm Design Capacity from Colorado Department of Public Health and Environment (CDPHE) Public Water System 
Record of Proof Waterworks. The actual Firm Capacity is being reviewed and defined as part of the water treatment 
evaluation in the Water Treatment Facilities Master Plan. The number provided here is an estimate. Actual capacity 
varies based on influent water quality and temperature. 

The Water Treatment Facilities Master Plan focuses on the evaluation of existing and future improvement projects for 

the following water treatment facility components: 

 Existing Operations 

o WBWTP 



Utility Master Plan   

 

  
Prepared for:  The City of Thornton   
 

AECOM 
15 

 

 Future Requirements 

o WBWTP 

o TWTP 

o Possible Northern Water Treatment Plant 

The existing TWTP will be replaced with a new facility within the next couple of years and, therefore, has been 

excluded from existing operations evaluation.  

Like the Raw Water Supply Master Plan, the future water treatment facility improvements will consider up to four 

alternatives to meet the future system demands. Each alternative will require different water treatment facility 

improvements. These development and evaluation of these alternatives will be discussed in a separate alternative 

evaluation TM within the Water Treatment Facilities Master Plan. 

Wes Brown Water Treatment Plant 
The WBWTP, located at 3651 East 86th Avenue, was constructed in 1964. Initially, the WBWTP had a capacity of 30 

MGD, but has since been upgraded to a permitted capacity of 55.6 MGD. However, the actual firm capacity of the 

plant is limited to 41.0 MGD due to influent water quality limiting the filtration capacity of the membrane filters. A 

process flow diagram for the treatment plant is depicted in Figure 7. 

 
Figure 7. WBWTP Process Flow Diagram 

The WBWTP draws water from the WGL and EGL and utilizes upflow clarifiers and ultrafiltration as the primary 

treatment processes. Pre-treatment at the facility includes chemical additions for iron removal, manganese removal, 

and taste and odor control. The WBWTP houses an ultraviolet (UV) disinfection system; however, it is currently offline 

and not used for Safe Drinking Water Act (SDWA) compliance. Water treated at the plant is pumped through a high 

service pump station to distribution. A general overview of the treatment processes is provided in Table 6. 



Utility Master Plan   

 

  
Prepared for:  The City of Thornton   
 

AECOM 
16 

 

Table 6. WBWTP Process Descriptions 

Treatment Process Description1 
Raw Water  EGL  

- EGL Pump Station  
- Eight raw water pumps 

WGL  
- WGL Pump Station  

- Six raw water pumps 
Thornton - Wes Brown Interconnect 
- Gravity flow pipeline 

Pre-Treatment and 
Chemical Feeds 

Potassium Permanganate (Dry KMnO4)  
- Used for iron and manganese removal  
- One ½ horsepower (Hp) mixer, solution tank, and chemical feed pump at each raw water pump station 
Powder Activated Carbon (PAC)  
- Used for taste and odor control 
- One 66,000 gallon concrete slurry tank, 26.6 Hp mixer, and two diaphragm chemical meter pumps 

located after the pump stations prior to the upflow clarifiers 
Hydrochloric Acid (30% HCl)  
- Used for pre-filtration for potential hydrogen (pH) adjustment for optimization of coagulation and post-

filtration pH adjustment for finished water and disinfection contact time 
- Primary injection location is upstream of the upflow clarifiers 
- Two chemical feed pumps, two 3,000 gallon fiberglass reinforced plastic (FRP) chemical storage 

tanks  
Sodium Hydroxide/Caustic (32-50% NaOH)  
- Used for pH elevation and corrosion control. Softened water to be used as carrier water. 
- Primary injection location: Prior to contact tank 
- Secondary injection location: Prior to upflow clarifiers 
- Two chemical feed pumps and two 11,630 gallon FRP tanks with curb secondary containment 

Flocculation / 
Sedimentation 

Coagulant Feed: Ferric Chloride (38-40% FeCl3) 
- Three chemical feed pumps, three 25,000 gallon FRP tanks with curb secondary containment 
- Coagulant is injected prior to the upflow clarifiers 
Sedimentation: Upflow Clarifiers 
- Four upflow clarifier trains with tube settlers (Dimensions: 65-foot diameter x 17-foot depth) 
- Each upflow clarifier has a 0.5 MGD capacity 

Filtration Eight Parallel GE Zenon 500D Submerged Membrane Ultrafiltration Trains 
- Train #1: 10 membrane cassettes with 60 membrane modules each (340 square feet [SF] per module) 
- Train #2-7: 10 membrane cassettes with 50 membrane modules each (440 SF per module) 
- Train #2-7: 10 membrane cassettes with 50 membrane modules each (440 SF per module) 
- Train #8: 5 membrane cassettes with 50 membrane modules each (440 SF per module) 
Eight Permeate Pumps 
- Seven permeate pumps for Trains #1-7: 5,660 gallons per minute (gpm) capacity each 
- One permeate pump for Train #8: 1,785 gpm capacity 
Five Membrane Blowers 
- Three positive displacement blowers for Trains #1-7: 125 Hp, 4,000 cubic feet per minute (cfm) 

capacity  
- Two positive displacement blowers for Train #8: 50 Hp, 2,000 cfm capacity 

Primary Disinfection - 12.5% Sodium Hypochlorite injected at the plant inlet piping upstream of the upflow clarifiers 
- Primary disinfection credit is obtained through the upflow clarifiers, membrane filter basins, process 

piping.  
- As part of the 2017 Carollo Alternative Coagulation Study, it was determined hypochlorite also assists 

in the oxidation of manganese. Therefore, in 2019 or 2020 it is planned to dose approximately 2 mg/L 
of hypochlorite ahead of the clarifiers and 0.5 mg/L in the clarifier troughs. This will be accomplished 
using four chemical feed pumps and softened carrier water for clarifier trough dosing. 

Secondary 
Disinfection 

Chloramine Disinfection 
- Three aqueous ammonia (29%) chemical feed pumps, One 8,000 gallon FRP chemical storage 
- Ammonia is injected downstream of post-filtration hypochlorite injection and upstream of the 3 MG 

clearwell to establish residual disinfectant 
1Data obtained from CDPHE Public Water System Record of Approved Waterworks (1/31/2017). CDPHE is reviewing new designs and 
coagulant/corrosion study to be completed and submitted in 2018/2019. 



Utility Master Plan   

 

  
Prepared for:  The City of Thornton   
 

AECOM 
17 

 

Thornton Water Treatment Plant 
The TWTP was originally constructed for the Northwest Utilities Company in 1953, and purchased by Thornton in 

1963. The TWTP will be decommissioned and a new plant constructed in the next couple of years with a completely 

new process configuration capable of providing a permitted capacity of 21.5 MGD and a firm treatment capacity of 

20.0 MGD. A process flow diagram showing the new treatment plant processes is depicted in Figure 8. The plant is 

currently under construction with an anticipated completion date of 2020. 

 

Figure 8. TWTP Process Flow Diagram 

The TWTP treats water supplied from Standley Lake using traditional flocculation/sedimentation and granular media 

filters as the primary treatment process. Water treated at the plant will flow via gravity to Clearwell 2, within the 

distribution system. A general overview of the treatment processes is provided in Table 7. 

Table 7. TWTP Process Descriptions 

Treatment Process Description1 
Raw Water  Standley Lake 

- 20 MGD (Gravity Flow) 
East Gravel Lake No. 4 
- 15 MGD via EGL Pump Station and Interconnect 
TWP from Northern Colorado (Future) 
- Initially 5 MGD via TWP Pump Station(s) 
- Buildout 20 MGD via TWP Pump Station(s) 

Pre-Treatment Sodium Permanganate (NaMnO4)  
- Used for Iron and Manganese Removal 
- Injection Locations: Raw Water Systems 
- Storage: Two 2,700 gallon stainless steel tanks (providing 25 days of storage at maximum flow) 
- Dose: 0.1-2.5 milligrams per liter (mg/L) 
Caustic Soda (Caustic)  
- Used for pH Adjustment 
- Injection Locations: Standley Lake flash mix, settled water, filter influent, and filter effluent 

Flocculation / 
Sedimentation 

Coagulant Feed 
- Ferric Sulfate or Ferric Chloride 
- Injection Location: Flash Mix via three peristaltic metering pumps 
- Storage: Two 14,100 gallon FRP storage tanks 
- Dose: 40% Ferric Chloride or 50% Ferric Sulfate dosed at 5-50 mg/L ferric chloride/sulfate 
 



Utility Master Plan   

 

  
Prepared for:  The City of Thornton   
 

AECOM 
18 

 

Flash Mix 
- Two 16.09 MGD flash mixers 
Flocculation 
- Two 16.09 MGD flocculation trains, with three stages per train, and three flocculators per stage 
Sedimentation 
- Two 16.09 MGD sedimentation trains with Lamella plate settlers 

Ozone Ozone  
- Used for oxidation of taste and odor causing compounds 
- Supply: Liquid-oxygen (LOX) system consisting of one storage tank and three vaporizers, ozone 

generation system consisting of three on-site ozone gas generators, one nitrogen boost system and a 
cooling water system 

- Injection Location: Combined settled water prior to the ozone contactor basin 
- Dose: 0.75-4 mg/L 
Ozone Contactor Basin  
- One 135,625 gallon contact basin 
Hydrogen Peroxide  
- Used for quenching excess ozone residuals and decrease bromate formation, AOC generation, and 

oxidize MIB and Geosmin 
- Injected at end of ozone contact basin 
- Two 2,700 gallon stainless steel tanks 
- Solution Strength: 34% 
- Dose 0.5-5.0 mg/L 
Sodium Bisulfate  
- Used for dechlorination and residual ozone quenching 
- Injected at end of ozone contact basin 
- 250 gallon totes  
- Solution Strength: 38% 
- Dose 0.1-1.0 mg/L 

Filtration Biological Filters 
- Six, granular activated carbon media biological filters (624 SF per filter) 
Filter Drain Pump 
- One, 2 Hp pump with 355 gpm capacity 

Primary Disinfection Chlorine Contact Chamber 
- 1,020,000 gallon chlorine contact chamber 
Sodium Hypochlorite for Disinfection 
- Injected at the chlorine contact chamber entrance baffle wall 

Secondary 
Disinfection 

Chloramine Disinfection 
- Liquid Ammonia Sulfate (LAS) solution of 38% via three disinfection pumps 
- Dosed for chloramination injected at chlorine contact chamber exit weir, stored onsite in two 4,000 

gallon chemical storage tanks. 
- Dose 0.5-1.5 mg/L NH3 

1Data obtained from Thornton Water Treatment Plant Replacement Project – Basis of Design Report (Burns and McDonnell, 2017) 

 Water Quality Update 
A water quality update was included as part of the Water Treatment Facilities Master Plan Regulatory Compliance 

Evaluation TM. The Regulatory Compliance Evaluation TM evaluates regulation updates (2016-present), the 

Contaminants Candidate List, and potential regulatory impacts at the WBWTP. 

 

 



Utility Master Plan   

 

  
Prepared for:  The City of Thornton   
 

AECOM 
19 

 

 References 
The following references were used to compile the data in this report: 

 2009 Water and Wastewater Systems Master Plan, The Engineering Company, 2010. 

 Thorton Water Project Hydraulic and Economic Analysis, CH2MHILL, 2017. 

 Planning Area and Future Growth Analysis TM, AECOM, 2018. 

 Regulatory Compliance Evaluation TM, AECOM, 2018. 

 Public Water System Record of Approved Waterworks, CDPHE, 2017. 

 Thornton Water Treatment Plant Replacement Project – Basis of Design Report, Burns and McDonnell, 

2017. 



 

 

  

 

Water Distribution 
System Analysis 

 

Chapter 5 
 



Utility Master Plan 
Project No. 17-467 

Water and Wastewater Infrastructure Master Plan 

Water Distribution System Analysis 

The City of Thornton 

Project number: 60560104 

AECOM 

Final – August 17, 2019 
Rev 1 – September 7, 2019 

FINAL



Utility Master Plan   
  

Project number: 60560104 

 

 
Prepared for:  The City of Thornton   
 

AECOM 
 
i 

Quality information 
Prepared by  Checked by  Verified by  Approved by 

Marcela Duran  Jason Coontz  Gwen Zuber  Nathan Walker 

       

 

 
Revision History 
Revision Revision date Details Authorized Name Position 

Final 8/16/2019 Final Nathan Walker Marcela Durán Engineer 

Final – Rev 01 9/5/2019 Final Rev 1 Nathan Walker Marcela Durán Engineer 

      

      

 
 
Distribution List 
# Hard Copies  PDF Required Association / Company Name 

   

   

   

   

 
  



Utility Master Plan  Project number: 60560104 

Prepared for:  The City of Thornton  AECOM 

ii 

Prepared for: 
The City of Thornton  

Prepared by: 

AECOM 
6200 South Quebec Street 
Greenwood Village, CO 80111 

T: +1 (303) 694 2770 
F: +1 (303) 694 3946 
aecom.com 

Copyright © 2019 by AECOM 

All rights reserved. No part of this copyrighted work may be reproduced, distributed, or transmitted in any form or by 
any means without the prior written permission of AECOM. 



Utility Master Plan   
  

Project number: 60560104 

 

 
Prepared for:  The City of Thornton   
 

AECOM 
 
iii 

Table of Contents 

1. Introduction ...................................................................................................................................................... 1 
2. Review of Existing System ............................................................................................................................... 1 
3. Development of Future Water Demands .......................................................................................................... 3 
4. Future Alternatives ........................................................................................................................................... 6 
5. Hydraulic Model Update ................................................................................................................................... 9 
6. Performance Criteria ...................................................................................................................................... 10 
7. Buildout System Performance Evaluation ...................................................................................................... 11 

7.1 Distribution Improvements to Serve Future Developments ............................................................. 12 
7.2 Storage Facility Improvements ........................................................................................................ 14 
7.3 Pumping Station Improvements ....................................................................................................... 16 
7.4 Transmission Capacity Evaluation: Alternatives Development ........................................................ 18 

7.4.1 Alternative 1 – System Performance ................................................................................. 21 
Alternative 1 – New Treatment Plant Supply Trace .................................................... 21 
Alternative 1 – Water Age ........................................................................................... 24 

7.4.2 Alternative 2 – System Performance ................................................................................. 26 
Alternative 2 – New Treatment Plant Supply Trace .................................................... 27 
Alternative 2 – Water Age ........................................................................................... 30 